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Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
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For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services (Shanghai) Co., Ltd.
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TEST REPORT

Summary of Results:

No. : SHMR230200257201
Date : Mar 03, 2023
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No.

Test Iltem Test Method

Result

Conclusion

UL 94-2013 Rev.14-2022

Vertical Burning Section 8
ection

Classification
: V-0

Pass

Note:

Testing Center Mavemsse

Pass : Meet the requirements;
Fail : Does not meet the requirements;
/ : Not Apply to the judgment.
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Test Item: Vertical Burning

Sample Description: Grey plastic part

Test Method: UL 94-2013 Rev.14-2022 Section 8

Test Condition:

Specimen: 125 mm x 12.7 mm x 1.47 mm

Test Result:
As received :(231+2)C Ageing: (70+2)C,168h—
Conditioning
(501£5)%RH, 48h Desiccator, (2312)C, 4h
Specimen 1 2 3 4 5 1 2 3 4 5

After flame time after the first flame

application (s), t1

After flame time after the second

flame application (s), t2

2.7

1.3 | 44

Afterglow time after the second

application (s), t3

Total after flame time for any

condition set (s), t1+t2

2.7

5.7

After flame time plus afterglow time
after the second flame application (s),

to+ts

2.7

1.3 | 44

Whether or not specimen burn up to
the holding clamp

No

No

No

No

No

No | No

No

No

No

Whether or not the cotton was ignited

by flaming particles or drops

No

No

No

No

No

No | No

No

No

No

Classification: V-0 (See table 1)
Client’s requirement: Classification: V-0

Conclusion: Pass
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TEST REPORT

Table 1

No.
Date :
Page:

SHMR230200257201
Mar 03, 2023
40of 6

Criteria conditions

Afterflame time for each individual specimen

application (t2+t3)

<10s <30s <30s
t1and t2
Total afterflame time for any condition set
_ <50s <250s <250s
(t1 plus t2 for the 5 specimens)
Afterflame plus afterglow time for each
individual specimen after the second flame <30s <60s <60s

Afterflame or afterglow of any specimen up

to the holding clamp

No

No

No

Cotton indicator ignited by flaming particles

or drops

No

No

Yes

Note: Test specimens were cut from the sample.

on request or
subject to Terms and C iti fo

Client’s instructions, if any. T

is

or email: CN.Doccheck@sgs.com

er the t

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, at htty E /www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

at http://www.sgs.com/en/Terms-and-| Conditions/Terms-e-Document. aspX.
Attention is drawn to the limitation of liability, mdemmncatlon and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of

he Company’s sole responslblllt is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and igati

Co.L{d. | 8 bullding No.69,Block 1159 Kangaiao East Road, Pudong Distict, Shanghai, China 201319

| HE - 1iff - HERARITRR 11595602881 #B4: 201319

t (86-21) 61196300

This

cannot

be r
except in lullfwnhout prior written approval of the Company Any unauthorlzed alteration, forgery or falsification of the content or
thi an

offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days o

nly.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

f (86-21) 68183920 WWW.sgsgroup.com.cn
f(86-21)68183920 € sgs.china@sgs.com

Member of the SGS Group (SGS SA)




TEST REPORT
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Test Photo:

Original Sample A

Before test-As received

After test-As received
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No. : SHMR230200257201
Date : Mar 03, 2023
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Before test-Aging condition After test-Aging condition

Equipment Information:

Equipment Brand Model Equipment No.

Calibration

date

Next
Calibration

date

Horizon and

vertical flame ATLAS HVUL2 P-596 2022-6-14 2023-6-13
chamber
Oven Binder FED720 P-215 2022-6-17 2023-6-16

Appendix information:

In the territory of the People's Republic of China, the test report without CMA logo expresses the test

report shall only be used for client scientific research, teaching, internal quality control, product

research and development, etc., and just for client internal reference.
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